
PARTS CATALOG
FOR

RICOH FAX 800

[IXO]

RICOH COMPANY, LTD

1 April 28, 1993 First edition



PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of this parts on this machine.

INDEX to PARTS CATALOG

Section 1. Part Location and List
1. Upper Unit ..............................................................1- 2
2. Lower Unit .............................................................1- 4

Section 2. Parts Index 

Model - US: USA version
U1: Universal 1 version
U2: Universal 2 version
U3: Universal 3 version
A: Asia version
T: Taiwan version

1-1



1. Upper Unit

1-2

   



1. Upper Unit

INDEX PART NO. DESCRIPTION MODEL

1 H080 1501 White Pressure Plate 

2 H080 1503 Upper R2 Roller

3 H080 1514 Spring Plate - ADF

4 H080 1523 Reinforce Plate

5 H080 1524 Antistatic Brush - ADF 

6 H504 1003 Separation Rubber Plate Ass’y

7 H504 3100 Upper Cover

8 H504 3107 Rear Cover

9 H504 3116 Option Cover 

10 H504 3118 PCB stopper - Rear Cover

11 H504 3201 Op-port Ass’y - US US, T

11 H504 3200 Op-port Ass’y - U1/ U2 U1, U2

11 H504 3219 Op-port Ass’y - U3 U3

11 H504 3207 Op-port Ass’y - A A

12 H081 5700 Modular Cord - 6P/ 6P US

13 H504 3111 Document Table

14 H504 3306 Function Sheet: English US, U1, U2, U3, A,T

14 H504 3307 Function Sheet: German U1, U2

14 H504 3308 Function Sheet: French U1, U2

14 H504 3309 Function Sheet: Italian U1, U2

14 H504 3310 Function Sheet: Spanish U1, U2

14 H504 3311 Function Sheet: Swedish U1, U2

15 H504 4107 Cassette Cover- LT US

15 H504 4106 Cassette Cover- A4 U1, U2, U3, A,T

16 H504 4093 Cassette - LT US

16 H504 4094 Cassette - A4 U1, U2, U3, A,T

17 H504 5000 Speaker

18 H504 5021 PSU Ass’y - US US,T

18 H504 5020 PSU Ass’y - U1/ 2 U1, U2

18 H504 5022 PSU Ass’y - U3 U3

18 H504 5023 PSU Ass’y - A A

INDEX PART NO. DESCRIPTION MODEL

19 1105 0368 Clump - MN-2

* H504 4041 Operator’s Manual: English US, U1, U2, U3, A,T

* H504 4042 Operator’s Manual: German U1, U2

* H504 4043 Operator’s Manual: French U1, U2

* H504 4044 Operator’s Manual: Italian U1, U2

* H504 4045 Operator’s Manual: Spanish U1, U2

* H504 4046 Operator’s Manual: Swedish U1, U2

* H504 4050 Cover - O/M: US US

* H504 4056 Cover - O/M: UN U1, U2, U3, A,T

1-3

   

Ricoh Technical Service
MB 1
Speaker Spacer added

Ricoh Technical Service
Cover (UN)
MB 7: Modified to meet German standards

Ricoh Technical Service
Operation Manual - English
MB 14: Modified to meet BABT and NZ approval

Ricoh Technical Service
MB 8
Scanner Spacers added
MB 23
Scanner Spacers removed

Ricoh Technical Service
Item 7
MB 23: Modified to facilitate assembly

Ricoh Technical Service
Item 15
MB 31: Modified (spacer added to prevent paper feeding in from the top of the cover)

Ricoh Technical Service
MB 39
Chinese Operation Manual issued



2. Lower Unit

1-4

   



2. Lower Unit

INDEX PART NO. DESCRIPTION MODEL

1 H080 1101 Scanner Base

2 H080 1102 Actuator - SB1

3 H080 1103 Actuator - SB2

4 H080 1104 White Reflecter - SB 1/2

5 H504 5025 Grounding Wire - Scanner

6 H080 1105 1st Mirror

7 H080 1106 2nd Mirror

8 H080 1107 3rd Mirror

9 H080 1108 Lens

10 H080 1109 Spring Plate - Feed Roller

11 H080 1110 Spring Plate - 3rd Mirror

13 H080 1111 Spring Plate - Lens

14 H080 1115 Spring - SB1

15 H080 1504 Idler Gear - ADF/ Printer

16 H080 1505 Idler Gear - ADF

17 H080 1506 Gear - ADF Feed Roller

18 H080 1507 Gear - R2 Roller

19 H080 1508 Bushing - R2/ Feed Roller

20 H080 1510 ADF Feed Roller

21 H080 1511 Lower R2 Roller

22 H080 1517 Spring Hook - Left

23 H080 1518 Spring Hook - Right

24 H080 5006 Grounding Wire - Pressure Plate

25 H504 1001 LED Array Ass’y

26 H504 5011 Door sensor

27 5053 0447 Bushing - 6mm

31 H504 1103 Cover - Scanner

32 AW02 0055 Photointerrupter

33 H504 2130 Feed Roller - Rx

34 H504 2100 Shaft - Feed Roller

35 H504 2102 Gear - Paper Feed

INDEX PART NO. DESCRIPTION MODEL

36 H504 2105 Idler Gear - Paper Feed

37 H504 2106 Hub - Paper Feed

38 H504 2107 Cam - Paper Feed 

39 H504 2108 Lever - Cam

40 H504 2109 Spring Clutch - Paper Feed

41 H504 2110 Spring - Lever

42 H504 2111 Bracket - Rx Motor

43 H504 2115 Guide Plate - Paper Feed

44 H504 2122 Retaining Ring C - M4.6

45 H504 2123 Bushing - M5

47 H504 2124 Spring Plate - Grounding Wire

48 H504 2125 Bushing - M6

49 H504 2127 Actuator - Paper End 

50 H504 2142 Inner Cover 

51 H504 2143 Lower Holder - Inner Cover 

52 H504 2144 Upper Holder - Inner Cover 

53 H504 2145 Bracket - Paper End Sensor 

54 H504 3101 Base

55 H504 5002 Stteper Motor - Rx: DC 9.7W 

56 H504 5010 Ink End Sensor 

57 H504 5014 Harness - FDU/ SB4 

58 H504 5015 Harness - FDU/ Ink End Sensor

59 H504 5026 Grounding Wire - TIJ 

60 5214 1221 Rubber Foot

61 H504 2121 Insulating Sheet

62 H504 2154 Seal - Guide

63 H504 2146 Decal - Release Lever

64 H504 2500 TIJ Unit

65 H504 5001 Scanner Motor: DC 9.7W

66 H504 5016 Harness - FDU/ SBU 

67 H504 6000 PCB - FCEM

1-5

   

Ricoh Technical Service
Item 62
MB 1: Parts catalog correction

Ricoh Technical Service
Item 61
MB 11: Vendor change (except USA)

Ricoh Technical Service
Item 63
MB 1: Parts catalog correction

Ricoh Technical Service
Item 44
MB 22: Different part used, to improve mounting

Ricoh Technical Service
Item 67
MB 12: Software change (USA)
MB 15: Software change (except USA)
MB 16: Software change and vendor change (USA)
MB 17: Software change and vendor change (except USA)
MB 19: Off-hook detection circuit modified (USA)
MB 23: As for MB 19 (other versions)
MB 25: New Auto Mode software (USA)
MB 26: New TAM Mode software (except USA)
MB 30: New software (noise during dialling)
MB 32: Standardization of the USA version with other versions
MB 33: New software
MB 37: Software modification
MB 38: Software modification (France)

Ricoh Technical Service
Item 32
MB 41: Vendor change

Ricoh Technical Service
Item 64
MB 34: TIJ Unit components issued as service parts
MB 42: More components issued as service parts



INDEX PART NO. DESCRIPTION MODEL

68 H504 6001 PCB - FDU US, U1, U3, A, T

68 H504 6011 PCB - FDU: U2 U2

69 H504 6002 PCB - IJC

70 H504 6004 PCB - SBU

71 H504 6012 PCB - NCU: US US, T

71 H504 6003 PCB - NCU: UN U1, U2, U3, A

72 1105 0368 Clump - MN-2 

73 H504 5013 Harness - FDU/ PSU

74 H504 5017 Harness - FCE/ OPU

75 H504 5018 Harness - FCE/ NCU

76 H504 5019 Harness - FDU/ NCU

INDEX PART NO. DESCRIPTION MODEL

1-5

   

Ricoh Technical Service
MB 1
New parts added

Ricoh Technical Service
MB 13
Blank FCE ROM

Ricoh Technical Service
Item 69
MB 10: Vendor change
MB 20: Vendor change

Ricoh Technical Service
Item 70
MB 20: Vendor change

Ricoh Technical Service
Item 71
MB 6: Parts catalog correction (U3 and A versions)
MB 18: Modified to meet UK standards (U3 version)
MB 21: Off-hook detection circuit modified (US and T versions) 
MB 27: Modified to meet Swiss requirements (U1 version)
MB 28: Modified to meet Norway requirements (U2 version)

Ricoh Technical Service
Item 68
MB 9: Vendor change
MB 20: Vendor change
MB 29: Protection circuit modified
MB 40: Modified (printing problem)



INDEX PART NO. DESCRIPTION MODEL

101 0802 5146 Tapping Screw - M3 x 8

102 0950 3006B Sems Screw with Lock Washer-M3x6

103 0801 1252 P-Tight - M3 x 6

104 0313 0050B Philips Pan Head Screw - M3 x 5

105 0313 0060B Philips Pan Head Screw - M3 x 6

106 0720 0040E Retaining Ring - M4

107 0720 0025E Retaining Ring - M2.5

108 0954 3012B Sems Screw - M3 x 12

109 0711 0030B Hexagon Nut - M3

110 0800 0105 Screw - M2 x 8

111 0953 0060E Hexagon Set Screw - M3 x 6

INDEX PART NO. DESCRIPTION MODEL

1-6

   



PARTS INDEX



PART NO. DESCRIPTION INDEX

H504 1001 LED Array Ass’y 1-5-25

H504 1003 Separation Rubber Plate Ass’y 1-3-  6

H504 1103 Cover - Scanner 1-5-31

H504 2100 Shaft - Feed Roller 1-5-34

H504 2102 Gear - Paper Feed 1-5-35

H504 2105 Idler Gear - Paper Feed 1-5-36

H504 2106 Hub - Paper Feed 1-5-37

H504 2107 Cam - Paper Feed 1-5-38

H504 2108 Lever - Cam 1-5-39

H504 2109 Spring Clutch - Paper Feed 1-5-40

H504 2110 Spring - Lever 1-5-41

H504 2111 Bracket - Rx Motor 1-5-42

H504 2115 Guide Plate - Paper Feed 1-5-43

H504 2121 Insulating Sheet 1-5-61

H504 2122 Retaining Ring C - M4.6 1-5-44

H504 2123 Bushing - M5 1-5-45

H504 2124 Spring Plate - Grounding Wire 1-5-47

H504 2125 Bushing - M6 1-5-48

H504 2154 Seal Guide 1-5-62

H504 2127 Actuator - Paper End 1-5-49

H504 2130 Feed Roller - Rx 1-5-33

H504 2142 Inner Cover 1-5-50

H504 2143 Lower Holder - Inner Cover 1-5-51

H504 2144 Upper Holder - Inner Cover 1-5-52

H504 2145 Bracket - Paper End Sensor 1-5-53

H504 2146 Decal - Release Lever 1-5-63

H504 2500 TIJ Unit 1-5-64

H504 3100 Upper Cover 1-3- 7

H504 3101 Base 1-5-54

H504 3107 Rear Cover 1-3- 8

H504 3111 Document Table 1-3-13

H504 3116 Option Cover 1-3- 9

H504 3118 PCB stopper - Rear Cover 1-3-10

PART NO. DESCRIPTION INDEX

H504 3200 Op-port Ass’y - U1/ U2 1-3-11

H504 3201 Op-port Ass’y - US 1-3-11

H504 3207 Op-port Ass’y - A 1-3-11

H504 3219 Op-port Ass’y - U3 1-3-11

H504 3306 Function Sheet: English 1-3-14

H504 3307 Function Sheet: German 1-3-14

H504 3308 Function Sheet: French 1-3-14

H504 3309 Function Sheet: Italian 1-3-14

H504 3310 Function Sheet: Spanish 1-3-14

H504 3311 Function Sheet: Swedish 1-3-14

H504 4041 Operator’s Manual: English 1-3- *

H504 4042 Operator’s Manual: German 1-3- *

H504 4043 Operator’s Manual: French 1-3- *

H504 4044 Operator’s Manual: Italian 1-3- *

H504 4045 Operator’s Manual: Spanish 1-3- *

H504 4046 Operator’s Manual: Swedish 1-3- *

H504 4050 Cover - O/M: US 1-3- *

H504 4056 Cover - O/M: UN 1-3- *

H504 4093 Cassette - LT 1-3-16

H504 4094 Cassette - A4 1-3-16

H504 4106 Cassette Cover- A4 1-3-15

H504 4107 Cassette Cover- LT 1-3-15

H504 5000 Speaker 1-3-17

H504 5001 Scanner Motor: DC 9.7W 1-5-65

H504 5002 Stteper Motor - Rx: DC 9.7W 1-5-55

H504 5010 Ink End Sensor 1-5-56

H504 5011 Door sensor 1-5-26

H504 5013 Harness - FDU/ PSU 1-5-73

H504 5014 Harness - FDU/ SB4 1-5-57

H504 5015 Harness - FDU/ Ink End Sensor 1-5-58

H504 5016 Harness - FDU/ SBU 1-5-66

H504 5017 Harness - FCE/ OPU 1-5-74

H504 5018 Harness - FCE/ NCU 1-5-75

2-1

   



PART NO. DESCRIPTION INDEX

H504 5019 Harness - FDU/ NCU 1-5-76

H504 5020 PSU Ass’y - U1/ 2 1-3-18

H504 5021 PSU Ass’y - US 1-3-18

H504 5022 PSU Ass’y - U3 1-3-18

H504 5023 PSU Ass’y - A 1-3-18

H504 5025 Grounding Wire - Scanner 1-5- 5

H504 5026 Grounding Wire - TIJ 1-5-59

H504 6000 PCB - FCEM 1-5-67

H504 6001 PCB - FDU 1-5-68

H504 6002 PCB - IJC 1-5-69

H504 6003 PCB - NCU: UN 1-5-71

H504 6004 PCB - SBU 1-5-70

H504 6011 PCB - FDU: U2 1-5-68

H504 6012 PCB - NCU: US 1-5-71

PART NO. DESCRIPTION INDEX

5053 0447 Bushing - 6mm 1-5-27

5214 1221 Rubber Foot 1-5-60

AW02 0055 Photointerrupter 1-5-32

H080 1101 Scanner Base 1-5- 1

H080 1102 Actuator - SB1 1-5- 2

H080 1103 Actuator - SB2 1-5- 3

H080 1104 White Reflecter - SB 1/2 1-5- 4

H080 1105 1st Mirror 1-5- 6

H080 1106 2nd Mirror 1-5- 7

H080 1107 3rd Mirror 1-5- 8

H080 1108 Lens 1-5- 9

H080 1109 Spring Plate - Feed Roller 1-5-10

H080 1110 Spring Plate - 3rd Mirror 1-5-11

H080 1111 Spring Plate - Lens 1-5-13

H080 1115 Spring - SB1 1-5-14

H080 1501 White Pressure Plate 1-3- 1

H080 1503 Upper R2 Roller 1-3- 2

H080 1504 Idler Gear - ADF/ Printer 1-5-15

H080 1505 Idler Gear - ADF 1-5-16

H080 1506 Gear - ADF Feed Roller 1-5-17

H080 1507 Gear - R2 Roller 1-5-18

H080 1508 Bushing - R2/ Feed Roller 1-5-19

H080 1510 ADF Feed Roller 1-5-20

H080 1511 Lower R2 Roller 1-5-21

H080 1514 Spring Plate - ADF 1-3- 3

H080 1517 Spring Hook - Left 1-5-22

H080 1518 Spring Hook - Right 1-5-23

H080 1523 Reinforce Plate 1-3- 4

H080 1524 Antistatic Brush - ADF 1-3- 5

H080 5006 Grounding Wire - Pressure Plate 1-5-24

2-2

   



PART NO. DESCRIPTION INDEX

H081 5700 Modular Cord - 6P/ 6P 1-3-12

0313 0050B Philips Pan Head Screw - M3 x 5 1-6-104

0313 0060B Philips Pan Head Screw - M3 x 6 1-6-105

0711 0030B Hexagon Nut - M3 1-6-109

0720 0025E Retaining Ring - M2.5 1-6-107

0720 0040E Retaining Ring - M4 1-6-106

0800 0105 Screw - M2 x 8 1-6-110

0801 1252 P-Tight - M3 x 6 1-6-103

0802 5146 Tapping Screw - M3 x 8 1-6-101

0950 3006B Sems Screw with Lock Washer-M3x6 1-6-102

0953 0060E Hexagon Set Screw - M3 x 6 1-6-111

0954 3012B Sems Screw - M3 x 12 1-6-108

1105 0368 Clump - MN-2 1-3-  19

1105 0368 Clump - MN-2 1-5-  72

PART NO. DESCRIPTION INDEX

2-3

   


	IXO PARTS CATALOG
	UPPER UNIT
	LOWER UNIT

	PARTS INDEX

